SPORTON LAB.

FCC RF Test Report

Report No. : FGO9N2009-01C

LTE Band 71/ 15MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spes

Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep

Ref Level 30,00 d&m
SGL Count 100/100

Offset 14,00 di Mode suto Sweep

Count 100/100
(@1 fvaPwr (@1 AvgPwe
Limit §heck PA A
20 BE‘F\E"‘ FPURIOUS INE_ABS PARE ﬁ INE_ABS PASS ﬁ
10 dBm H 10 dBm “ t
ods 1 0 B 11
[ /|
10 dam ¥ -10 dBm J,F’ I‘
SPURIGIUS, LINE_ABS { (|
-20 dam T -20 dBm :
f A (0
-30 dem } -30 dBm 7 :
=40 dBm I \ -40 dBm i’ ! ‘ ll
T ‘Jl‘u" "\"“J\ ‘N‘/ '\'Jr U 1
& ; (PR { " & A A !
50 dam - i A e e (1 g e e e wim W
-60 dBm 50 dBm
Start 652.0 Mz 3003 pts Stop 678.0 MHz ||['Start 683.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Freguency | Powerabs | atimit Rangelow | Rangeup | RBW | Fraguency | _Powerabs |
652.000 MHz 662,000 MHz | 100.000 kHz 661,47552 MHz dem -30.23 8 ||™ 883.000 MHz £98.000 MHz 100,000 kHz 697,16833 MHz 21.83 dBm
See.dnnMiy | 605,000 jitip 150060 kit g 3 2 dBm =12.53 da 698,000 MHz | 609,000 MMz | 150,000 kkz | 598,00041 Mkz | 349 dBm | -10.49 dE
663,000 MHz | _678.U00 MHz 100.000 kHz 2.83167 MHz | 21.35 dBm -8.65 dB £89.000 MHz 709.000 MHz 100.000 kHz 639,71428 MHz -46.76 dBm | -33.76 dB
- T - —
L | va 1 i L
= die & I 2015 B
Lowest Band Edge / Full RB Highest Band Edge / Full RB
)
Spectrum 5
Ref Level 30,00 dém  Offset 1400 dB Mode Auto Sweep Ref Level 30,00 dém Offset 14,00 dB Mode suto Sweep
SGL Caunt 100/100 SGL Count 100/100
(@1 fvaPwr =
Limit ¢heck PARS| B L
20 BE‘F\E"‘ FPURIOUS INE_ABS P& 20 dg’i_‘[_n" FPURIO INE_ABS PAS!
10 dBm 10 dam
e lﬂv‘ T e LY e e S -m,.w.mm,..-,ﬂ,_.,]
[ |
-10 dBm | 1 -1 dBm 1
| spiRIGUS LINE_ABS (
-20 dam 1 - dBm -
| |\ J \\
/
-30 dem '.4. S e dem
-49 dBm J 40 dBm \\ e
/-‘_/_q-.-\.r— ““-—__.,\‘k
50 dam - 50 dBm
EE— s——
50 dBm
Start 652.0 MHz 3003 pts Stop 678.0 MHz |||l Start 683.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs Range Low RangeUp | REBW | Fraguenc |
552,000 MAz 662,000 MHz | 100,000 kHz 661,98501 MHz ~40.46 d8m ™ &a3.000 MAz FEUE!;VIH: 100 000, kFz Gﬁﬁ iz
562,000 MHz £63.000 MH:z 150,000 kHz 662.99451 MHz -30.21 dBm -17.81 dB £98.000 MHz | £99.000 Maz | 150,000 kiz | 556, 61048 Mz |
663,000 MHz | 678,000 MHz 100.000 kHz il 12 MHz | 3.42 diEm | 2 8 £59.000 MHz 709.000 MHz 100,000 kHz 700,33367 MHz
——
T -
J - I {

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EEO07

Page Number 1 A278 of Ad46
Report Issued Date : Mar. 19, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGO9N2009-01C

LTE Band 71/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spes

Offset 14.00 dB Mode Auto Sweep

RefLevel 30.00 dBm
Count 100/100

Ref Level 30,00 d&m
SGL Count 100/100

Offset 14,00 di Mode suto Sweep

(@1 AvgPwr (@1 AvgPwr
Limit ¢heck PA PA
20 dime FPURIOUS_|INE_ABS PARS| r' INE_ABS PASS ﬂ
10 dBm H 10 darm -
1
0 d8 0 dBm -
I [
-10 dam — -10 dBm i "b |
SPLIRIGIS. LINE_ABS f '1” [ |
-20 dam — -20 dBm A
Y [
-30 dBm i 1 -30 dBm { !
49 dbm ! i ] 40 deim 7 |
= ) i LA M WA o
-50 dBm gy ] e S v v e oy ||| L e ey | e e e e ]
60 dBm -50 dBm:
Start 652.0 MHz 3003 pts Stop 678.0 MHz ||| start 683.0 MHz 3003 pts Stop 709.0 MHz
purious Emissiuvlls ‘ I | | [Spurious Emissions
__Range Low Range Up RBW Frequency Power Abs Rangelow | Rangeup | RBW | Fraguency |  powerabs |
652.000 MHz 662,000 MHz | 100.000 kHz 661,93506 MHz -45.39 d&m l 683.000 MHz 698.000 MHz 100,000 kHz 697,13836 MHz 20.33 dBm
58700 WKy 553,000 MHp HLEED ke <£8.33 i 698.000 MHz | 609.000 MHz | 150,000 khz | 698,16731 MHz | 9,40 dBm | ;
bt AR LR L) 100.000 kHz 1 20.38 dam £59.000 MHz 709.000 MHz 100,000 kHz 699, 52448 MHz -46.07 dim -33.07 dB
T - —
. | l i (]
D & ik 2015 3 4
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrum 7
RefLevel 30.00 dBm  Offsat 14.00 dB Mode Auta Sweep Ref Level 30,00 dém  Offset 14,00 dg Maode 4suto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr =
Limit fheck RS K [
20 BE‘NE"‘ FPURIOUS INE_ABS P& 20 dg’i_‘[_n'- FPURIO INE_ABS PAS!
10 dBm 10 d8m
o de e et et Ml St e o : 0 e e > RV P LY, Ve
] i
f | \ |
-10 dam 1 -1 dBm -
| _SPLRIGUIS LINE_ABS ( [
-20 dam 7 H -2p dBm ].\
[
-30 dam 0 dBm
p Y Y
-49 dBm — = 40 dBm e
50 dam ; -
50 dan g S0 dem —
-50 dBm:
Start 652.0 Miiz 3003 pts Stop 678.0 MHz |||l start 683.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  auimit | Rangelow | Rangeup | RBW | Froquency | Pawerabs | alimit
552.000 MHz 662,000 MHz | 100,000 kHz 660.63636 MHZ -a1.26 dém -28.26 d8 | (| es3.000 MAz 598,000 MAZ 100,000 FHz 595,96953 MHZ 249 dBm
582,00 Mz 563,000 pHz JEILOOD kHz 68273976 MHz 21,08 dn 698,000 MHz | 99,000 MHz | 150,000 kkz | 69800450 MHz | -34.48 dBm |
663,000 MHz | _678.U00 MHz 100.000 kHz 669.541K 2 £59.000 MHz 709.000 MHz 100,000 kHz 700,38361 MHz -39.54 dam

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EEO07

Page Number 1 A279 of Ad46
Report Issued Date : Mar. 19, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGO9N2009-01C

LTE Band 71/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

m
Spec 5
Ref Level 30,00 dém  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dem Offset 14,00 de Made Auto Sweep
Count 100/100 SGL Count 100/100
(@1 fvaPwr (@1 AvgPwr
Limit fheck PA TS
20 hine FPURIOUS JINE_ABS PA INE_ABS PABS [_\
10 dBm 10 dBm ‘ -
Il
0 d8 0 B { ‘
-10 dam -10 dem —t
PRI TNE B | Vl
-20 dam -20 dBm N
-30 dam -30 dBm | ‘
40 dBm 40 dBm ;. l
} “ A LT Vi
-50 dam Tt =7 e L L B e Sy Py ;QE‘BQ“\___P_»__‘_W_.‘ i v L 7 A
DL 50 dém
Start 652.0 Mz 3003 pts Stop 678.0 MHz ||['Start 683.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Freguency | Powerabs | atimit Rangelow | Rangeup | RBW | Fraguency | Powerabs |
£52.000 Mz E62.000 Mz | 100,000 krz 661,69530 MHz -44.57 dBm -31.57d8 | gg3.000 MRz 598,000 MHz 100,000 kHz 69716833 MHz 20,91 dBm EEE
She.anDMas | 563.000 e LALI0 ks 2 125,58 dann SERLEL 698.000 MHz | 699.000 MMz | 150,000 kkz | 698,17233 MHz | -27.48 dém | -14.48 d8
663,000 MHz | _678.U00 MHz 100.000 kHz 316 20.87 dam | 13 d8 £59.000 MHz 709.000 MHz 100,000 kHz 699, 56444 MHz -45.04 dim -32.04 dB
- T - —
L | va 1 i L
D O . I 2618 3
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrum 5
Ref Level 30,00 dém  Offset 1400 dB Mode Auto Sweep Ref Level 30,00 dém Offset 14,00 dB Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 fvaPwr =
Limit ¢heck PARS| B L
20 BE‘F\E"‘ FPURIOUS INE_ABS P& 20 Ug!";‘"‘ INE_ABS PAS!
10 dBm 10 d8m
- st O PNy 0 e o i ey
|
\ | |
-10 dam | - -1§) dBm !
| spiRIGUS LINE_ABS (
-20 dam X -2h de
a ( I = |
i \ / iy
-30 dam 4 o [ 72 s 3
y \
40 dm = 40 dBm ‘\I'L' e
=" [,
-50 d8m - -50 dBm
— I
-50 dBm:
Start 652.0 MHz 3003 pts Stop 678.0 MHz |||l Start 683.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REW | Frequency | Powerabs |  Atimit | Range Low RangeUp | REW | Froguency | Pawerabs |
552.000 MHz 662,000 MHz | 100,000 kHz 660.696510 MHZ -a1.21 dém 282108 ||[7 sp3.000 MRz 598,000 MAz 100,000 kHz £93,57163 MHz 2.19 dBm
562.000 M4z 663.000 MHz 150,000 kHz 4855 MiHz -35.26 dBm -22.28 dB 508,000 MH: | 599,000 MHz | 150,000 ki | : T 3376 dbm |
663,000 MHz | _678.U00 MHz 100.000 kHz BS61 MHz | 2.55 dim 2 B £89.000 MHz 709.000 MHz 100.000 kHz -39.62 dBm |
——

o0 :
JL )

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EEO07

Page Number 1 A280 of A446
Report Issued Date : Mar. 19, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGO9N2009-01C

LTE Band 71/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spes

RefLevel 30.00 dBm
Count 100/100

Offset 14.00 dB Mode Auto Sweep

Ref Level 30,00 d&m
SGL Count 100/100

Offset 14,00 di Mode suto Sweep

(@1 fvaPwr (@1 AvgPwe
Limit §heck PA A
20 BE‘P\E"‘ FPURIOUS INE_ABS \r‘wi- INE_ABS PARS
18 dem i ! 10 dam
ods ) N‘ 0 B
-10 dam — -10 dem
SPLRIGIIS. LINE_ABS JJ ',\
-20 dam T3 -20 dBm
-30 dem LA ! -30 dBm
40 dBm 1 ~40 dBm
| .
WA [ [
-50 dem o 50 gt A \,\
e RO SPIS ||| Pl | S ST L o Y
50 dBm
Start 652.0 MHz 3003 pts Stop 683.0 MHz |||/ start 678.0 MHz 3003 pts Stop 709.0 MHz
purlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW |  Frequency | powerabs |  Atimit | Rangelow | Rangeup | RBW | Froquency |  Powerabs |
652.000 MHz 662,000 MHz | 100.000 kHz 661,69530 MHz -42.88 d&m -e9.88 08 ™ 478.000 MHz £98.000 MHz 100,000 krz 696,93107 MHz 2171 dBm
662,000 MHz £63.000 MH:z 200000 kHz 5830 MHz -25.04 HBm -12.04 dB £98.000 MHz | £99.000 Maz | 200,000 kiz | 556, 66044 Mz | |
663,000 MHz | _683.000 MHz 100.000 kHz 10889 MHz | 21.53 dBm -8.47 d8 £89.000 MHz 709.000 MHz 100.000 kHz 639 58441 MHz a7 dam | -30.97 dB
- T - - —
L | va 1 i L
D 1. & I 20k 133212
)
Spectrum 5
Ref Level 30.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 14,00 de Mode 4uto Sweep
SGL Caunt 100/100 SGL Count 100/100
(@1 fvaPwr =
Limit ¢heck PARS E r
20 BE‘P\E"‘ FPURIOUS INE_ABS P& 20 dg’l_‘[_n" FPURIO INE_ABS PAS!
10 dBm 10 dam
— . i Pl MRS e ] b o o T s
| |
-10 degm [ -11] dem :
| sPuRIGUS LINE_ABS J \ \
-20 dam - 20 dBm :
] | |
-30 dem = || o cem
=Y \ o,
49 dBm <40 dBm
/,—v""“ P —
-50 dam -50 dBm
50 dBm
Start 652.0 M1z 3003 pts Stop 683.0 MHz |||l Start 678.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Range Law Range Up | REW |  Frequency | powerabs |  Atimit | Range Low Range up__ | RBW | Froquency |  Powerabs |
552,000 MAz 662,000 MHz | 100,000 kHz 661,72525 MHz 3314 dem —za.14 8 (|7 78000 Az 598,000 MAz 100,000 fHz 569, 11686 MHZ 2.01 dBm
S82.000 Mz | 663.000 Mz 200,000 ki ARR.2Im0 Ml sEerdm ~1857 4 608,000 MHz | 699.000 MHz | 200,000 kHz | 598,22328 MHz | -30.69 dBm |
653,000 MHz | 2 100.000 kHz & 82 MHz | 2.22 dBm B £29.000 MHz2 709.000 MHz 100,000 kkz 699,13487 MHz -37.82 dBm
——

1

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EEO07

1 A281 of A446
: Mar. 19, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FGO9N2009-01C

LTE Band 71/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1RB

Spes

Ref Level 30.00 dém  Offset 14.00 dB

Count 100/100

Mode Auto Sweep

Ref Level 30,00 d&m
SGL Count 100/100

Offset 14,00 di Mode suto Sweep

(@1 fvaPwr (@1 AvgPwr
Limit fheck TS
20 BE‘P\E“‘ FPURIOUS INE_ABS INE_ABS PASS ‘.
10 dBm 10 dam }\\
odg 0 B |
-10 dam -10 dBm \|
SPLRICS. LINE_ABS j \
-20 dam -20 dBm | ‘\l\
/
-30 deim -30 dBm F L\ -
] |
40 dm 40 dBm r 1
|
= s i A I
Sgem—T——— R L e Lo o U oens e ey e | || o1 s oo e R s
-50 dBm:
Start 652.0 MHz 3003 pts Stop 683.0 MHz |||/ start 678.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Range low |  Range Up REW | Powerabs | Atimit Rangelow | Rangeup | RBW | Fraguency | _Powerabs |
552.000 MHz 662,000 MHz | 100,000 kHz -42.81 dém -29.61 d8 | ™ 78.000 MHz £98.000 MHz 100.000 kiHz 696,81109 MHz 20.66 dim
See.dnnMiy | 605,000 it 200,000 ki 121,42 dom .42 08 698,000 MHz | 609,000 Mz 200,000 kHz | 598, 17832 Mkz | 2,16 dBm |
b AR e Re i B Lal) 100.000 kHz 189 20,61 dBm £29.000 MHz2 709.000 MHz 100,000 kkz £99,01499 MHz -45.47 dBm
T -
L _ 1 [
= de & [ 2018 g3 z
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrum 5
Ref Level 30,00 dém  Offset 1400 dB Mode Auto Sweep Ref Level 30,00 dém Offset 14,00 dB Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 fvaPwr =
Limit ¢heck PARS E r
20 BE‘P\E“‘ FPURIOUS INE_ABS P& 20 dg’i_‘[_n" FPURIO INE_ABS PAS!
10 dBm 10 d8m
o de . Y . 0 g Al s
f ) [ '\
-10 ddm -10 dBm;
| sPuRIGUS LINE_ABS J \
-20 dém : -2 dBm
‘ |
30 dam ! :J]E dem !
7 ] 1 M
/ \
-49 dBm per— 40 dBm -
, s
-50 dam -50 dBm
-50 dBm:
Start 652.0 M1z 3003 pts Stop 683.0 MHz |||l Start 678.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Range Low Range up | RBW | Froquency |  Pawerabs |
552.000 MHz 662,000 MHz | 100,000 kHz 66186513 MHz -40.62 dBm 27.69 o8 ||| &78.000 MRz 598,000 MAZ 100,000 ke 560, 13866 HZ 1.1% dEm
562.000 M4z £63.000 MH:z 200000 kHz & 73 MHz -29.16 HBm -15,16 dB £98.000 MHz | £99.000 Maz | 200,000 kiz | 596 13139 Mz | 3io4dbm ]
100.000 kHz 1.52 dBm 28.47 d8 £89.000 MHz 709.000 MHz 100.000 kHz 639, 16484 MHz -39.52 dBm |
T -
L _ - | [

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EEO07

Page Number 1 A282 of Ad46

Report Issued Date
Report Version

: Mar. 19, 2020
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGO9N2009-01C

LTE Band 71/ 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spes

Ref Level 30,00 dém  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dem Offset 14,00 de Made Auto Sweep
Count 100/100 Sl Count 100/100
(@1 fvaPwr (@1 AvgPwr
Limit fheck TS
20 BE‘F\E"‘ FPURIOUS INE_ABS INE_ABS PASS ﬁ
10 dBm 10 dam J \
0 d8 0 B l
-10 dam - i -10 dBm ; R‘
a0 d R -20 dBm 1
20 dam -
7 1 [ 4
-30 deém feitet 4 -30 dBm 2 I
‘ AR
49 dBm 1 40 dBm
) |
50 dan % L I | |
i | B AL S PSSRy, SV ;i&,ﬁaﬂ{,—- I fraston i et L
-50 dBm:
Start 652.0 MHz 3003 pts Stop 683.0 MHz |||/ start 678.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Freguency | Powerabs | atimit Rangelow | Rangeup | RBW | Fraguency | Powerabs |
552.000 MHz 662,000 MHz | 100,000 kHz 661, 71528 MHz -a2.21 dém 25218 ||[7 &7s.000 MAz 5080 100,000 kHz 69661109 MHZ 20.94 dBm
662.000 M4z 663.000 MHz 200.000 kHz 9431 Mz -23.08 HBm -10,02 dB 508,000 MHz | 00,000 kHe | o T 56 dbm | ERCIT
663.000 MHz |___683.000 MHz 100.000 kHz 10889 MHz | 20,69 dBm d8 £89.000 MHz 709.000 MHz 100.000 kHz 639.05485 MHz | 30.33 dB
- T - —
L | va 1 i L
D L. i _ D 5018 68s
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrum 5
Ref Level 30,00 dém  Offset 1400 dB Mode Auto Sweep Ref Level 30,00 dém Offset 14,00 dB Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 fvaPwr =
Limit ¢heck PARS B L
20 BE‘F\E"‘ FPURIOUS INE_ABS P& 20 Ug’l'w['"‘ INE_ABS PAS!
10 dBm 10 d8m
0 d8 - - = s e i &
| | 't
-10 ddm | -10 dBm; |
| sPuRIGUS LINE_ABS J ‘ |
-20 dam ! -21) dBm
[ \
| \
-30 dam f\ (] 7o gem
” F'k" W
41 dBm =[] 40 dem
/—_J__u-"“‘-"'“‘ M—M‘*\
-50 dam 7 -50 dBm F— |
-50 dBm:
Start 652.0 MHz 3003 pts Stop 683.0 MHz |||l Start 678.0 MHz 3003 pts Stop 709.0 MHz
purious Emissiurlls | i | Spurious Emissions
|__Range Low Range Up REW Freguency Rangelow | Rangeup | RBW | Froguenc | powerabs |
£52.000 Mz E62.000 Mz | 100,000 krz 661,83515 MHz 675,000 MAZ | 608.000 W 100,000 krz 555 01698 T 1.34 dBm
SR D s S03.000 ke L5000 ki SER.02087 iy £98.000 MHz | 609.000 MHz | 200,000 khz | 698,13037 MHz | -32.38 dBm |
663,000 MHz | i 100.000 kHz £20.000 MHz 709.000 MHz 100,000 kiz 699,20480 MHz -39.35 dBm
T
L _

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EEO07

Page Number
Report Issued
Report Version

. A283 of A446
: Mar. 19, 2020
: Rev. 01

Date



SPORTON LAB.

FCC RF Test Report

Report No. : FGO9N2009-01C

Conducted Spuri

ous Emission

LTE Band 71 / 5MHz

ax
Ref Level 0,00 dBm Offset 14,00 dB Mode Auto Swesp Ref Lavel 0,00 dBm Offset 14,00 dB Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgrwr
Limit tjhﬁrk Limit (lhrrx
INE_ABS e LPURIOUS |INE_ABS
-10 dat*— !
B ABE_
-20 dBm
=30 dBr
ot — Begepen ]
40 dBm— -0 dBm |__
= EELSE
-60 den
-70 B
-8 dBm
90 dhm
Start 30.0 MHz 15005 pts Stop 7.0 GHz | ||[Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions (Spurious Emissions
Rangelow | Range Up RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Freguency | PowerAbs | ALimit
30,000 MHZ | 652.000 MHz | 100.000 KRz 6E1.22289 MMz | -51,20 dem -36,29 dB 30,000 MHz | 652.000 MHz | 100.000 kHz 692.83008 MHZ | -51.30 dem -38,30 dB
709,000 MHz | 1,000 GHz 100.000 kHz | 50,68 dBm | 709.000 Mz | 1,000 GHz 100.000 kHz | 857.96851 MHz -50.69 dBm | -37.69 d&
1.000 GHz | 3.000.GHz | 1.000 MHz -38.47 dBm 1.000 GHz | 3.000 GHz | 1.000 MHz 2. -38.50 dBm
3.000 GHz | 5,000 GH= 1.000 MHz | ~36.39 dBm | -23.39 dB 3.000 GHz | 5,000 GHz | 1.000 MHz | 4. -36.37 dBm |
S.000 GHz 7.000 GHz 1.000 MHz -33:81 dBm -20.81 dB 5.000 GHz 7.000 GHz 1.000 MHz -] -34.04 dBm
‘ i i ! )il
5 uIm S
Ref Level 0,00 dém Offset 14,00 dB Mode Auto Sweep Ref Lavel 000 dém Offset 1400 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PARS Lirnit (lhprk PARS
INE_ABS PARS e LPURIOUS LINE ABS
-10 déftf—
[ Spumio = ApS._
-20 dBm
=30 dBr
- Ananeid”] -
—40 dBm
50 dEm bt
-60 den
=70 By
a7 dB -80 dBm
-90 da -0 dBrm
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
| Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Power Abs | ALimit Rangelow | Rangeup | RBW | Freguency | PowerAbs | ALimit
30,600 MHz | 100.000 kHz 5 -38,50 08 30,000 MHz | 652.000 MHz | 100.000 kHz 69150671 MHZ | -51,49 dém -38,49 8
709,000 MHz | 1,000 GHz 100.000 kHz | B | 709.000 Mz | 1,000 GHz 100.000 kHz | 800.8386 -50.56 dBm | 37,56 dB
1.000 GHz | 3.000.GHz | 1.000 MHz | -38.61 dBm 1.000 GHz | 3.000 GHz | 1.000 MH 2.8507% GHz | -38.45 dBm -25.45 dB
3.000 GHz | 5,000 GH= 1.000 MHz | 4.96726 GHz | ~36.35 dm | 3.000 GHz | 5,000 GHz | 1.000 MHz | -36.38 dBm | -23,38 dB |
S.000 GHz 7.000 GHz 1.000 MHz 6.9937E GHz -33.66 dBm 5.000 GHz 7.000 GHz 1.000 MHz -33.97 dBm -20,97 dB
—
‘ i P i )

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EEO07

1 A284 of A446
: Mar. 19, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FGO9N2009-01C

LTE Band 71 / 5MHz

Offsat 14,00 dB Mode Auto Swesp Ref Lavel dém Offset 1400 dB Mode suto Sweep
SGL Count 100/100
(@1 Avgrwr
Limit (lhrrx
INE_ABS .10 ddPRE_$PURIOUS LINE_ABS
| Spurt [E_ABS._
-20 dBm
=30 dBr
e il " com
—40 dBm
50 B
-60 den
-70 B
-8 dBm
90 dhm
Start 30.0 MHz 15005 pts Stop 7.0 GHz | ||[Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions (Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Freguency | PowerAbs | ALimit
30,000 MHZ | 652.000 MHz | 100.000 KRz 622.62619 MMz | -51.24 dem -38.24 0B 30,000 MHz | 652.000 MHz | 100.000 kHz 649.66867 MHZ | -51.56 dem -38,56
709,000 MHz | 000 100.000 kHz | 2 002 MHz 50,64 dBm | -37,64 dB 709.000 Mz | 1,000 6 938,80569 -50.71 dBm | -37
1.000 GHz | 3.000.GHz | 1.000 MHz 2.99225 G -38.40 dBm -25.40 dB 1.000 GHz | 3.000 GHz | -38.34 dBm ~25.3
3.000 GHz | 5.000 GHz 1.000 MHz | 4.98325 GHz | -36.29 dim | -23.29 dB 3.000 GHz | 5.000 GHz | 1.000 MHz | 4. ; -36.22 dim | 2322 d
7.000 GHz 1.000 MHz 6.98475 GHz -33.56 dBm -20.56 dB 5.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -33.84 dBm -20,
— —
I h 1 )i L
um S
Ref Level 0,00 dém Offset 14,00 dB Mode Auto Sweep Ref Lavel 000 dém  Offset 14,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgrvr (@1 dugrwr
Limit tjhﬁrk Limit (lnm
SPURIOUS | INE ABS & HPURIOUS LINE ABS
: -10 déftf—
" LTNE_ABS_ B ARG
-20 dBm
=30 dBr
- -—-h-ni‘J -, —
= 40 dlBm =
— 20 s
-60 den
=70 By
a7 dB -80 dBm
<80 dBa -0 dBrm
Start 30.0 MHz 15005 pts Stop 7.0 GHz 15005 pts Stop 7.0 GHz
| Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Range U Pawer Abs ALimi
30,000 MHZ | 652.000 MHz | 100.000 KRz £49.97951 MHZ | -51,41 dBm -38,41 0B 652.000 MHz | 648, 11444 MRz | -38,44 0B
709,000 MHz | 1,000 GHz 100.000 kHz | 1.42408 MHz 50,68 dBm | -37,68 dB 1,000 GH 100.000 kHz | 910.89760 MHz 1B -37.77 d
1.000 GHz | 3.000.GHz | 1.000 MHz 2.85779 GHz | -38.58 dém 9 dB z | 3.000 GHz | 1.000 MHz 2.97376 GHz | -38.47 dB -25.47 dB
3.000 GHz | 5.000 GHz 1.000 MHz | 4.96626 GHz -36.46 dbm | -23.46 dB 3.000 GHz | £.000 GHz 1.000 MHz | 4.98925 GHz -36.38 dem 23,33 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.98425 GHz -33.71 dBm -20.71 dB 5.000 GHz 7.000 GHz 1.000 MHz 6.89925 GHz -33.80 dBm -20.80 dB
—
i i [ i )

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EEO07

Page Number

Report Issued Date : Mar. 19, 2020

Report Version

1 A285 of A446

: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FGO9N2009-01C

LTE Band 71/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 dBm Offset 14,00 dB Mode Auto Swesp Ref Lavel 0,00 dBm Offset 14,00 dB Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit ¢heck 5 Limit (thack
INE_ABS 8 e LPURIOUS |INE_ABS
-10 dat*— !
| Spumi [E_ABS_
-20 dBm
=30 dBr
e s .-..-—-H
40 dim -~ =
50 B
-60 den
-70 B
-8 dBm
90 dhm
Start 30.0 MHz 15005 pts Stop 7.0 GHz | ||[Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions (Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Freguency | PowerAbs | ALimit
30,000 MHz | 652.000 MHz | 100.000 KRz 630.70715 MAzZ -51.44 dBm -38,44 0B 30,000 MHz | 652.000 MHz 100.000 Kz -51,42 dBm -38,42 dB
709,000 MHz | 1.000'GHz 100.000 kHz | 7! z -5 dBm | 2 dB 709.000 Mz | -50.63 dBm | -37.63dB
1.000 GHz | 3.000.GHz | 1.000 MHz -38.34 dBm 1.000 GHz | -38.60 dBm di
5.000 GHz 1.000 MHz | -36.42 dim | 3.000 GHz | 1.000 MHz | -36.61 dBm | -23.61 4B
7.000 GHz 1.000 MHz -33.83 dBm 5.000 GHz 1.000 MHz -33.84 dBm -20.84 dB
—
‘ - i i
oxx
n
Ref Level 0,00 dém Offset 14,00 dB Mode Auto Sweep Ref Lavel 000 dém Offset 1400 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgrvr (@1 dugrwr
Limit tjhﬁrk PARS Limit (lnm
g _SPURIOUS |INE ABS s & HPURIOUS LINE ABS
-10 ddftf— : -10 déftf—
RIOUS. LINE_ABS_ | Spumi [E_ABS_
-20 dBm -20 dBm
=30 dBr
e R — - 5 A
40 dBm— -0 dBm
== 250 dB
-60 den
=70 By
a7 dB -80 dBm
-90 da -0 dBrm
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
| Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Range L Range U Frequen Pawer Abs AL
30,000 MHz | 652.000 MHz | 100.000 KRz £49.97951 MHz | ~51.36 dBm -38,38 0B 30,000 MHz | 652.000 MHz - -38,30 dB
1,000 GHz 100.000 K 50,61 dBm | 709.000 Mz | 0,62 dBm | 37,62 dB
3.000.GHz | 1.000 MH -38.47 dBm 1.000 GHz | -38.47 dBm -25.47 dB
5.000 G 1.000 MHz | -36.20 dim | 3.000 GHz | 1.000 MHz | -36.49 dBm | -23.43 dB
7.000 GHz 1.000 MHz -33.62 dBm 5.000 GHz 1.000 MHz -33.85 dBm \BE dB
' i

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EEO07

. A286 of A446
: Mar. 19, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FGO9N2009-01C

LTE Band 71/ 15MHz

Offsat 14,00 dB Mode Auto Swesp Ref Lavel dém Offset 1400 dB Mode suto Sweep
SGL Count 100/100
(@1 Avgrwr
Limit (lhrrx
INE_ABS .10 ddPRE_$PURIOUS LINE_ABS
| SpuURT = ARG
-20 dBm
=30 dBr
MM . -, _,.-...-.—J"
—40 dBm
50 G bt
-60 den
-70 B
-8 dBm
90 dhm
Start 30.0 MHz 15005 pts Stop 7.0 GHz | ||[Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions (Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Freguency | PowerAbs | ALimit
30,000 MHZ | 652.000 MHz | 100.000 KRz 62231434 MHz | -51.39 dBm -368,39 0B 30,000 MHz | 652.000 MHz | 100.000 kHz -51,26 dem -38,26 08
709,000 Mhz | 1,000 GHz 100.000 kHz | z ~50.58 dBm | -37,58 dB 709,000 | 1,000'GHz | 100.000 kHz | =5 dBm | -37.49 dd
1.000 GHz | 3.000.GHz | 1.000 MHz -38.60 dBm -25.60 dB 1.000 GHz | 3.000 GHz | 1.000 MHz -38.36 dBm -25.36 dB
3.000 GHz | 5.000 GHz 1.000 MHz | 95826 GHz | -36.36 dim | -23.36 dB 3.000 GHz | 5.000 GHz | 1.000 MHz | -36.46 dBm | -23.46 UB
S.000 GHz 7.000 GHz 1.000 MHz 6.98075 GHz -33.80 dBm -20.80 dB 5.000 GHz 7.000 GHz 1.000 MHz -33.73 dBm -20.73 dB
— —
‘ i = [ )i 0
Dite 09205215 Dare 0810
um E
Ref Level 0,00 dém Offset 14,00 dB Mode Auto Sweep Ref Lavel 000 dém  Offset 14,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgrvr (@1 dugrwr
Limit tjhﬁrk Limit (lnm F
SPURIOUS | INE ABS & HPURIOUS LINE ABS
: -10 déftf—
" LINE_ABS._ | Spum [E_ABS_
-20 dBm
=30 dBr
~ el a Py,
’__ —40 dBm
| 51 dB
-60 den
=70 By
a7 dB -80 dBm
<80 dBa -0 dBrm
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Range U RBW Pawer Abs ALimit
30,000 MHZ | 652.000 MHz | 100.000 KRz 650.91204 MHz | -51.33 dBm -38,33 0B 652.000 MHz | 100.000 kHz MHz | -38,52 B
709,000 Mhz | 100.000 kHz | 906.24525 MHz 50,55 dBm | -37,55 dB 100.000 kHz | 902.17632 MHz 50,60 dBm | -37.60 d&
| 1.000 MHz -38.51 dBm -25.51 dB | 2.95376 GHz | -38.34 dBm
3.000 GHz | 5.000 GHz 1.000 MHz | -36.28 dim | -23.28 dB 3.000 GHz | 5.000 GHz | 1.000 MHz | 4. -36.16 dBm | I8
S.000 GHz 7.000 GHz 1.000 MHz -33.52 dBm -20.52 dB 5.000 GHz 7.000 GHz 1.000 MHz -] -33:95 dBm -20,95 dB
‘ i i ' i ]

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EEO07

Page Number

1 A287 of A446

Report Issued Date : Mar. 19, 2020

Report Version

: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FGO9N2009-01C

LTE Band71 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Offsat 14,00 dB Mode Auto Swesp Ref Lavel dém Offset 1400 dB Mode suto Sweep
SGL Count 100/100
(@1 Avgrwr
Limit (lhrrx
INE_ABS .10 ddPRE_$PURIOUS LINE_ABS
| Spurt [E_ABS._
-20 dBm
=30 dBr
A o ! m . e
—40 dBm
500 BTy
-60 den
-70 B
-8 dBm
90 dhm
Start 30.0 MHz 15005 pts Stop 7.0 GHz | ||[Start 30.0 MHz 15005 pts Stop 7.0 GHz
[ Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Range Lo Range U Pawer Abs ALimit
30,000 MHZ | 652.000 MHz | 100.000 KRz 630.76911 MHz | -368.28 0B 30,000 MHz | 652.000 MHz | -51.33 dep
709,000 Mhz | L. 000" 100.000 kHz | 9 He -37,76 dB 709,000 MHz | 1,000'G -50.65 dBm |
1.000 GHz | 3.000.GHz | 1.000 MHz E -25.42 dB 1.000 GHz | 3.000 GHz | | -38.53 dBm
3.000 GHz | 5.000 GHz 1.000 MHz | -36.33 dim | -23.33 dB 3.000 GHz | 5.000 GHz | 1.000 MHz | 4.98425 GHz -36.40 dBm | -23.40 4B
7.000 GHz 1.000 MHz -33.97 dBm -20.97 dB 5.000 GHz 7.000 GHz 1.000 MHz 6.89425 GHz -33.20 dBm -20.80 d&
— —
‘ % ! i i
um S
Ref Level 0,00 dém Offset 14,00 dB Mode Auto Sweep Ref Lavel 000 dém  Offset 14,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgrvr (@1 dugrwr
Limit tjhﬁrk Limit (lnm
SPURIOUS | INE ABS & HPURIOUS LINE ABS
: -10 déftf—
LINE_ABS_ B - ARE.
-20 dBm
=30 dBr
= - . -
[ ~40 dBm
=g S50 B
-60 den
=70 By
80 dB -80 dBm
-90 da -0 dBrm
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
| Spurious Emissions Spurious Emissions
Rangelow | Range Up RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Freguency | PowerAbs | ALimit
30,000 MHZ | 652.000 MHz | 100.000 KRz 647.49275 MHZ | ~51.45 dBm -38,45 0B 30,000 MHz | 652.000 MHz | 100.000 kHz 64718181 MHZ | -51 .48 dBm -38,48 B
709,000 Mhz | 1.000'GHz 100.000 kHz | 37413 MHz -50.75 dBm | -37,76 dB 709.000 Mz | 1,000 GHz 100.000 kHz | 789.38112 MHz -37,56 di
1.000 GHz | 3.000.GHz | 1.000 MHz =3 dBm 1.000 GHz | 3.000 GHz | 1.000 MHz 284679 GHz | -25.54 dB
3.000 GHz | 5.000 GHz 1.000 MHz | -36.27 dbm | 3.000 GHz | £.000 GHz 1.000 MHz | 4.98725 GHz -36.20 dm | -23.20 dB
5.000 GHz 7.000 GHz 1.000 MHz -33.91 dBm 5.000 GHz 7.000 GHz 1.000 MHz 6.87976 GHz -33.80 dBm -20.80 dB
—
i [ )i il

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EEO07

Page Number 1 A288 of A446
Report Issued Date : Mar. 19, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FGO9N2009-01C

LTE Band 71/ 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 dBm Offset 14,00 dB Mode Auto Swesp Ref Lavel 0,00 dBm Offset 14,00 dB Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgrwr
Limit ¢heck 5 Limit (thack
INE_ABS 8 e LPURIOUS |INE_ABS
-10 dat*— !
| Spumi [E_ABS_
-20 dBm
=30 dBr
a o] -y .
—40 dBm
5] dBm
st e
-60 den
-70 B
-8 dBm
90 dhm
Start 30.0 MHz 15005 pts Stop 7.0 GHz | ||[Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions (Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | PowerAbs | ALimit
30,000 MHz | 652.000 MHz | 100.000 KRz HE0.29035 MHz | ~51,45 dBm -38,45 0B 30,000 MHz | 652.000 MHz 100.000 kHz -51.09 dem -38,09 dB
709,000 MHz | 1,000 GHz 100.000 kHz | 50,83 dBm | 709.000 Mz | -37,56 di
1.000 GHz | 3.000 GHz | 1.000 MHz dBm 1.000 GHz | I
5,000 GH= 1.000 MHz | 4.97276 GHz | 36.46 dBm | -23.46 dB 3.000 GHz | 1.000 MHz | 4.98175 GHz -36.42 dBm |
7.000 GHz 1.000 MHz 6.87876 GHz -33.71 dBm -20.71 dB 5.000 GHz 1.000 MHz 6.89625 GHz -33.63 dBm
—
I i | i
oxx
n
Ref Level 0,00 dém Offset 14,00 dB Mode Auto Sweep Ref Lavel 000 dém Offset 1400 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avapwr (@1 Avgrwr
Limit tjhﬁrk PARS Limit (lnm
g _SPURIOUS |INE ABS s & HPURIOUS LINE ABS
10 def— : -10 déftf—
RIOUS. LINE_ABS_ | Spumi [E_ABS_
-20 dBm -20 dBm
-30 dB -30 dBrr
— 40 dim e =
- 50 dBm,
-60 den
=70 By
a7 dB -80 dBm
-90 da -0 dBrm
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
| Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Range L Range U Pawer Abs
30,000 MHz | 652.000 MHz | 100.000 kriz CEE ~51.30 dBm -38,30 08 30,000 MHz | 652.000 MHz
1,000 GHz 100.000 K 9 50,50 dBm | 709.000 Mz | 0,68 dBm |
3.000.GHz | 1.000 MH | -38.44 dBm 1.000 GHz | -38.46 dBm
5.000 G 1.000 MHz | 4.97226 GHz | ~36.31 dBm | 3.000 GHz | 1.000 MHz | 4.96276 GHz -36.34 dBm |
7.000 GHz 1.000 MHz 6.87976 GHz -33.87 dBm 5.000 GHz 1.000 MHz 6.98525 GHz -33.61 dBm
1 i

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EEO07

Page Number 1 A289 of Ad46
Report Issued Date : Mar. 19, 2020
Report Version : Rev. 01



=amanas. FCC RF Test Report Report No. : FGON2009-01C

LTE Band 71 / 5MHz

Lowest Channel / 64QAM Middle Channel / 64QAM

Offsat 14,00 dB Mode Auto Swesp Ref Lavel dém Offset 1400 dB Mode suto Sweep
SGL Count 100/100
(@1 Avgrwr
Limit (lnrrx
INE_ABS e LPURIOUS |INE_ABS
-10 dat*—
R =
-20 dBm
=30 dBr
2 _—m ]
40 dBm -
50 B et
-60 den
-70 B
-8 dBm
90 dhm
Start 30.0 MHz 15005 pts Stop 7.0 GHz | ||[Start 30.0 MHz 15005 pts Stop 7.0 GHz
[ Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Range Lo Range U Frequenc: Pawer Abs ALimit
30,000 MHZ | 652.000 MHz | 100.000 KRz £49.35762 MRz | ~51.36 dBim -36,38 0B 30,000 MHz | 652 648, 11444 MHZ | -51.20 der
700,000 MHz | 100.000 kHz | 75 dBm | 237,76 db 700,000 MHz | 051,59600 MHz -50.69 dBm | 37,69 dB
1.000 GHz | 1.000 MHz 5 dBm -25.55 dB 1.000 GHz | | 2.56776 GHz | -38.42 dBm -25.42 dB
3.000 GHz | 1.000 MHz | 4.98475 GHz | 36.45 dBm | -23.46 dB 3.000 GHz | 5.000 GH: | 1.000 MHz | 4.87728 GHz -36.42 dim | -23.42 dB |
S.000 GHz 1.000 MHz 6.99725 GHz 75 dBm -20.75 dB 5.000 GHz 7.000 GHz 1.000 MHz 6.98425 GHz -33.87 dBm -20.87 dB
— —
i L ( i ] T

Highest Channel / 64QAM

Ref Level 0,00 dBm  Offsat 14,00 dB&

SGL Count 100/100

@1 AvgPwr

Limit tjhﬁrk
BPURIOUS INE_ABS

Mode Auto Sweep

80 dB

<80 dBa
Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHZ | 652.000 MHz | 100.000 KMz 6498.73613 MHz | -51.56 dBm -38,56 0B
709,000 MHz | 100,000 kiz | 08590060 MHz -50.72 dBm | 37,72 db
1.000 GHz | 1.000 MHz -38.30 dBm -25.30 dB
3.000 GHz | 1.000 MHz | -36.35 dim | -23.35 dB
S.000 GHz 1.000 MHz -33.48 dBm -20.48 dB
L TT )

1 A290 of A446

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EEO07

Page Number
Report Issued Date : Mar. 19, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGO9N2009-01C

LTE Band 71/ 10MHz

Offsat 14,00 dB Mode Auto Swesp Ref Lavel dém Offset 1400 dB Mode suto Sweep
SGL Count 100/100
(@1 Avgrwr
Limit (lnrrx
INE_ABS e LPURIOUS |INE_ABS
-10 dat*—
| SPURI =
-20 dBm
=30 dBr
- gt - —
40 dBm -
50 dEm -
-60 den
-70 B
-8 dBm
90 dhm
Start 30.0 MHz 15005 pts Stop 7.0 GHz | ||[Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions (Spurious Emissions
Rangelow | Rangeup | RBW | Power Abs | ALimit Rangelow | Rangeup | RBW | Freguency | PowerAbs | ALimit
30,000 MHZ | 652.000 MHz | 100.000 KRz ~51,17 dBm -38,17 0B 30,000 MHz | 652.000 MHz | 100.000 kHz 630.08546 MHz | -38,42 dB
709,000 MHz | 100.000 kHz | ~50.58 dBm | -37,58 dB 709.000 Mz | 00 GHz 100.000 84083666 MHz Bm | -37,57 d
1.000 GHz | 1.000 MHz -38.48 dBm -25.48 dB 1.000 GHz | 00 GHz 1.000 MH 2.97276 GHz | -38.40 dBm -25.40 dB
3.000 GHz | 1.000 MHz | ~36.47 dBm | -23.47 dB 3.000 GHz | 5,000 GHz | 1.000 MHz | 4.97776 GHz -36.32 dBm | -23,32 d8 |
S.000 GHz 1.000 MHz -33.95 dBm -20.95 dB 5.000 GHz 7.000 GHz 1.000 MHz 6.98225 GHz -33.83 dBm -20.83 dB
— —
‘ i i [ i W
Dare 08:42 Dare 08:35:3
Ref Level 0,00 dém Offset 14,00 dB Mode Auto Sweep
SGL Count 100/100
@1 avapwr
Limit tjhﬁrk
SPURIOUS | INE ABS
511 ;
B -
40 dBm—
T
80 dB
<80 dBa
Start 30.0 MHz 15005 pts Stop 7.0 GHz
| Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHZ | 652.000 MHz | 100.000 KRz £49.04558 MMz | ~51,45 dBm -38,45 dB
700,000 MHz | 100.000 kHz | 0953,34116 MHz 50,72 dBm | 37,72 db
1.000 GHz | 1.000 MHz 8 dBm -25.59 dB
3.000 GHz | 1.000 MHz | ~36.30 dBm |
S.000 GHz 1.000 MHz -33.46 dBm
‘ i

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EEO07

Page Number 1 A291 of Ad46
Report Issued Date : Mar. 19, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FGO9N2009-01C

LTE Band 71/ 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Offsat 14,00 dB Mode Auto Swesp Ref Lavel dém Offset 1400 dB Mode suto Sweep
SGL Count 100/100
(@1 Avgrwr
Limit (lnrrx
INE_ABS e LPURIOUS |INE_ABS
-10 dat*—
R =
-20 dBm
=30 dBr
- — —
e = 40 dim
50 dBry ___[
-60 den
-70 B
-8 dBm
90 dhm
Start 30.0 MHz 15005 pts Stop 7.0 GHz | ||[Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions (Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Freguency | PowerAbs | ALimit
30,000 MHZ | 652.000 MHz | 100.000 KRz -51.17 dBm -38,17 0B 30,000 MHz | 652.000 MHz | 100.000 kHz 629.77451 MHE | -51.16 dBm -38,16 08
709,000 MHz | 100.000 kHz | 67 dBm | -37,67 d8 709.000 Mz | 00 GHz 100.000 933,85364 MHz Bm | -37,53 d
1.000 GHz | 1.000 MHz -38.:45 dBm -25.45 dB 1.000 GHz | 00 GHz 1.000 MH 2.83279 GHz | -38.52 dBm -25.52 dB
3.000 GHz | 1.000 MHz | 4. c -36.33 dim | -23.33 dB 3.000 GHz | 5.000 GH: | 1.000 MHz | 4.98025 GHz -36.28 dBm | -23.28 dB
5.000 GHz 1.000 MHz 6.98975 GHz -33.70 dBm -20.70 dB 5.000 GHz 7.000 GHz 1.000 MHz 6.89025 GHz -33:76 dBm -20.76 dB
— —
{ i ) - i w
Ref Level 0,00 dém Offset 14,00 dB Mode Auto Sweep
SGL Count 100/100
@1 avgrvr
Limit tjhﬁrk
SPURIOUS | INE ABS
511 ;
. P
40 dBm— "_
80 dB
<80 dBa
Start 30.0 MHz 15005 pts Stop 7.0 GHz
| Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHZ | 652.000 MHz | 100.000 KRz 692.51924 MMz | -51.39 dBm -38,39 0B
700,000 MHz | 100.000 kHz | B46,94156 MHz -50.65 dBm |
1.000 GHz | 1.000 MHz 2.1 79 GHz |
3.000 GHz | 1.000 MHz | 4.96026 GHz | -36.43 dim |
S.000 GHz 1.000 MHz 699425 GHz -33.87 dBm

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EEO07

Page Number 1 A292 of A446
Report Issued Date : Mar. 19, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FGO9N2009-01C

LTE Band 71/ 20MHz

Offsat 14,00 dB Mode Auto Swesp Ref Lavel dém Offset 1400 dB Mode suto Sweep
SGL Count 100/100
(@1 Avgrwr
Limit (lnrrx
INE_ABS e LPURIOUS |INE_ABS
-10 dat*—
R =
-20 dBm
=30 dBr
. M P a
—40 dBm
501 G b
-60 den
-70 B
-8 dBm
90 dhm
Start 30.0 MHz 15005 pts Stop 7.0 GHz | ||[Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions (Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Freguency | PowerAbs | ALimit
30,000 MHZ | 652.000 MHz | 100.000 KRz 65122260 MMz | -51,40 dBm -38,40 0B 30,000 MHz | 652.000 MHz | 100.000 kHz 649.66867 MHZ | -51.41 dBm -38, 41 d8
709,000 MHz | 100.000 kHz | 97 ~50.75 dBm | -37,75 d8 709.000 Mz | 00 GHz 100.000 803.45504 MHz -50.75 dBm | -37.75 dB
1.000 GHz | 1.000 MHz -38.48 dBm -25.49 dB 1.000 GHz | 00 GHz 1.000 MH 2.85422 GHz | -38.38 dBm -25.38 dB
3.000 GHz | 1.000 MHz | | -36.21 dim | -23.21 dB 3.000 GHz | 5.000 GH: | 1.000 MHz | 4.98875 GHz -36.16 dBm | -23.16 dB
S.000 GHz 1.000 MHz 6.98025 GHz -33.97 dBm -20.97 dB 5.000 GHz 7.000 GHz 1.000 MHz 6.98075 GHz -33.64 dBm -20.64 dB
— —
‘ i i [ i W
Ref Level 0,00 dém Offset 14,00 dB Mode Auto Sweep
SGL Count 100/100
@1 avgrvr
Limit tjhﬁrk
SPURIOUS | INE ABS
3 ;
T
]
80 4B
<80 dBa
Start 30.0 MHz 15005 pts Stop 7.0 GHz
| Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHZ | 652.000 MHz | 100.000 KRz 635.59160 MMz | -51.33 dBm -38,33 0B
700,000 MHz | 100.000 kHz | 874,84065 MHz 50,73 dBm | 37,73 db
1.000 GHz | 1.000 MHz -38.48 dBm -25.48 dB
3.000 GHz | 1.000 MHz | ~36.55 dBm | -23.55 dB
S.000 GHz 1.000 MHz -33.56 dBm -20,56 dB
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wamanas. FCC RF Test Report

Report No. : FGON2009-01C

Frequency Stability

Test Conditions LTE Band 71 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0012
40 Normal Voltage 0.0012
30 Normal Voltage 0.0020
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0033
0 Normal Voltage 0.0019
-10 Normal Voltage 0.0001 PASS
-20 Normal Voltage 0.0012
-30 Normal Voltage 0.0010
20 Maximum Voltage 0.0015
20 Normal Voltage 0.0000
20 Battery End Point 0.0012
Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON2009-01C

LTE Band 41C

26dB Bandwidth

Mode ‘ LTE Band 41C : 26dB BW(MHz)
QPSK
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Lowest CH 24.73 25.03 29.85 25.13 30.57
Middle CH 24.73 25.03 29.79 25.08 30.45
Highest CH 24.53 24.93 29.79 25.23 30.45
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Lowest CH 34.69 24.88 30.09 34.83 39.80
Middle CH 34.76 24.88 30.03 34.97 39.88
Highest CH 34.90 24.83 30.09 34.90 39.72
Mode LTE Band 41C : 26dB BW(MHz)
16QAM
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Lowest CH 24.63 25.23 29.67 25.23 30.45
Middle CH 24.68 25.03 29.85 25.08 30.39
Highest CH 24.68 24.98 29.91 25.03 30.51
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Lowest CH 34.83 24.88 30.03 34.69 39.80
Middle CH 34.90 24.78 30.15 34.76 39.56
Highest CH 34.76 24.83 29.79 34.76 39.88
Mode LTE Band 41C : 26dB BW(MHz)
64QAM
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Lowest CH 24.68 25.13 29.79 25.13 30.45
Middle CH 24.63 25.08 29.97 25.08 30.57
Highest CH 24.63 25.08 29.85 24.93 30.39
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Lowest CH 34.69 24.83 29.91 34.76 39.64
Middle CH 34.76 24.73 29.85 35.11 39.72
Highest CH 34.76 24.83 29.97 34.97 39.64
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wamanas. FCC RF Test Report

Report No. : FGO9N2009-01C

LTE Band 41C

QPSK

Lowest Channel / 5MHz+20MHz

Lowest Channel / 10MHz+15MHz

&)

Ref Level 20.00 dém  Offset 15

) i e RBW 1 MHz

Raf Lavel 20 00 dim  Offset 1500 di = RBW 1 MHz

o At nde SWT s @ VBW IMHz  Mode Auta FFT e Att e SWT < @ VBW 3 MHz  Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@17 Max (@375 Man
[CED &8 anm) [CED 1034 apm)
. ) Gk e \ 0 GHz
i = B aa di i = B o0 da|
it e - : 24.725000000 MHz i / o ) MHz
= . 101,0) f \ 100.1
0 fam——————— —_— \ﬁ [T T E— L LV
B r a i ]
S / 1 o |
20 f X 20d 7 \|
- ’ ) — / % | .
A0 = s e - LT - i
40 d 40 d
50 deim—i “50 ditm—t
-0 -0
CF 2.508525 GHz 1001 pis Span 50.0 MHz GF 2.500425 GHz 1001 pis Span 50.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 | Function | Function Result | Type:| Rat | Tre | X-value 1 | Function | Function Result |
(T it cl rigB do 24.7; T it 50 Gl 3 i
5] [ ) ] 3]
7] i -5.65 dBm_ 1 factor i
) = |

Middle Channel / 5MHz+20MHz

Middle Channel / 10MHz+15MHz

Rof Lovel 20,00 dem  Offset 1600 db w RBW | Mz RafLaval 20 00 dim  Offset 16,00 06 w= RAW LM
o At nde SWT s @ VBW IMHz  Mode Auta FFT e Att e SWT  7.5us @ VBW IMHz  Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@15 Max (@375 Man
[CED a0 dnm| [CED 5 dapm)
* ) GHz I : £ 50427040 GHz
[ ~, ndB. di| i P N 26.00 di)
- v | S 24 725000000 MH3| i . 25025000000 MHz
" 7 104.3) = " 103,39
0 dim——f———— —_— I
[ Y \
— | |
20 dag —= = x =
w! N\ E. B
an - -0
40 di 40 df
50 diim—{ “50 ditm—t
-0 -0
| CF 2.599025 GHz 1001 pis Span 50.0 MHz GF 2.599025 GHz 1001 pis Span 50.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type:| Rat | Tre | X-value 1 | Function | Function Result
T — — @ down 24,725 MHZ T —— H @ down 25,025 WHz |
5] [ ) nda 26.00 df T1 L nda 2
2 i 0 factor Tz 1 0 factor

Highest Channel / 10MHz+15MHz

Ref Level 30.00 dEém  Offset 1500 di w RBW 1 MHz Raf Lavel 2000 dém  Offset 1500 db = RBW 1 MH:z
e att E Sus @ VBW IMH:  Mode Adte FFT o att 0B SWT < @ VBW IMH:  Mode Adto FFT
561 count 100/100 SGL Count 105,100
(@377 vax |
mif1] W0 dim| mif1] 17.89 dnm)|
o FGBIIDAD GH2 [ i 663780 GH:
e = 26.00 4B e oy e 26.00 dis
i _ — 24 =:z-1mmr|m:~‘n..- i ~ o= 24.92 .uimrum‘ﬂn;
08,4 7 v 07
[ |
0 tfm— T ——— — 0 dam——————————— —l
‘ 1 ) Y
-1 T -10 T 3
|
20 t { \ f |
=l = ) S |
304 —i= —~ — = B o=
40 d 40 df
50 dém—t -50 dém—t
-0 iy 60
CF 2.677525 GHz 1001 pts Span 50.0 MHz CF 2.677625 GHz 1001 pts Span 50.0 Mz
Marker Markar |
Type | Ref | Tre | X-value | ¥-value | _Function__| Function Result Type | Bef | Tre | X-value | ¥-value | _Function__| Function Result |
T it 2 668384 GHz Bm ndb d 24,525 MHz T H a3 dam ndb 24,525 M
71 | 2,665087 GHZ ;] 26.00 d8 2 I m ;] o
T2 1 2689613 GHz 0 factor T2 1 0 factor
i T =
) | L]
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=amanas. FCC RF Test Report Report No. : FGON2009-01C

LTE Band 41C
QPSK

Lowest Channel / 10MHz+20MHz Lowest Channel / 15MHz+10MHz

®ef Lovel 30.00 dBm  OFfsel 1600 0b = RBW L MAs RafLaval 20 00 dim  Offset 15,00 06 = RBW | MAs
b At e SWT 0.4 U5 w VBW 3MHz  Mode Adto FFT o Att e SWT < @ VBW 3 MHz  Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@17 Max (@375 Man
[TEEN] [IETED) if anmj
e A ndB 0
i bt = 5 20.850000000 MHz ~ o — 2! e
S 8.4 . g4, 6]
\
0 dém——raQ——— e  T—
i
1
S04 - +
] 1 {
201 | 1 1
20 ¢ 1 ‘l t
e e | \ =
AT y e
40 d 40 d
50 deim—i “50 ditm—t
-1 60
CF 2.51095 GHz 1001 pis Span 60.0 MHz GF 2.508375 GHz 1001 pis Span 50.0 MHz
Marker | Marker i
Type | Ref | Tre | 1 ¥-valug | Function | Function Result | Type:| Rat | Tre | ¥-valug | Function | Function Result
| TR it 2 o iEm nd do F T it 6.7: 2
w1 2405965 GHZ ] L
7] i 2.525815 GH 1 factor i
i T
J - J

Middle Channel / 10MHz+20MHz Middle Channel / 15MHz+10MHz

Rof Lovel 20,00 dem  Offset 1600 db w RBW | MAs RafLaval 20 00 dim  Offset 16,00 06 w= RAW LM
b At R SWT  Cdus e VBW IMH:  Mode Adto FFT e Att e SWT  T.Sus e VBW IMH Mode Auto FFT
SGL Count. 1007100 SGL Count 100,100
(@17 Max (@375 Man
[TEEN] [IETED) 16.01 dpmj
N y - . F5060020 GH:
i S, W ndB o x| _ ndB 26.00 dB|
- J N B, = - VNN B B 25075000000 MHz
2 i T o fadari s #6. M 7 G fattar \ 1031
0 i m——————— ¢ | —  M— 0 dim———————— | \
! 1 i
¢ j
" i ,‘ " :
|
20 fAp e L = =
= \ NG =5 ~ — ~
-an
40 di 40 df
50 deim—i “50 ditm—t
-0 -0
CF 2.59005 GHz 1001 pis Span 60.0 MHZ 3F 2.592975 GHz 1001 pis Span 50.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 | Function | Function Result | Type:| Rat | Tre | X-value 1 | Function | Function Result |
T — — @ down 59,70 WHz T —— 2.585082 GHI @ down z |
5] [ ) nda 26.00 df 21 [ ) 2.580333 @ nda
iz i 0 factor Tz 1 0 factor
" "
J

Highest Channel / 15MHz+10MHz

Ref Level 30.00 dEém  Offset 1500 di w RBW 1 MHz Raf Lavel 2000 dém  Offset 1500 db = RBW 1 MH:z
e att E 9.40c @ VBW IMH:  Mode Adto FFT o att 0B SWT < @ VBW IMH:  Mode Adto FFT
561 count 100/100 SGL Count 190/100
(@7 wa |
mif1] mif1]
o ! W [ A 767
b P 26.00 di| o — | X dB
i ,'. I : a 29.790000000 MHz 16 o b ™ T Ny, Al :, o 2] SUNOD00 MHz
VoA 89,3 Q lactor \ 106.1
0 i m——] — — 0 dm———————— —_— —
e L
104 ! L0 d 3
r " |
20 d L / |
20 fem— T = e T
a0 d - | — ]
40 d 40 df
50 dém—t -50 dém—t
-6l i 60
CF 2.67505 GHz 1001 pts Span 60.0 MHz CF 2.677575 GHz 1001 pts Span 50.0 Mz
Marker i Markar |
Type | Ref | Tre | X-valye | ¥-value | _Function__| Function Result | Type | Bef | Tre | X-value | | _Function__| Function Result |
T it 2 666898 GHz 17.53 dBm ndb d T 2.676608 GHz ndb 25.225 MHz
71 | 2,660005 GHZ -8.5 ;] 2 I 26648 ;] 26.00 d8
T2 1 2683795 GHz 0 factor T2 1 2,680112 0 factor
i T
J J
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SPORTON LAB.

FCC RF Test Report

Report No. : FGO9N2009-01C

LTE Band 41C

QPSK

Lowest Channel / 15MHz+15MHz

Lowest Channel / 15MHz+20MHz

Rof Lovel 20,00 dem  Offset 1600 db w RBW | MAs RafLaval 20 00 dim  Offset 15,00 06 = RBW | MAs

b At R SWT  Cdus e VBW IMH:  Mode Adto FFT e Att e SWT  O.5us e VBW IMHZ Mode Auto FFT

SGL Count. 1007100 SGL Count 100/100

(@17 Max (@375 Man

[CED .50 dnm [CED 1593 apm)

N 190 GHz [ 1

i 00 d L T~

. ~ = 10, 569000000 MHz| 1 2 o y

10 ais 18 ; i o

. \ - / ]

0 dam——————— * 0 dém———————— f————————— —

12
. f | b {
I | !
! t 20 i i t
» | = f \
y 5 2t efpr = Bire= =

40 d 40

50 deim—i “50 ditm—t

-0 -0

CF 2.511 GHz 1001 pis Span 60.0 MHZ GF 2510475 GHz 1001 pis Span 70.0 MHz
Marker [ Marker i
Type | Ref | Trc | Y-value | Function | Function Result I Type | Ref | Tre | %-valug | Y-value | Function | Function Result |
(T it 6 rigB do 30,560 MH2 T it 50 Gl 6.93 3 34,685 MHz |

5] [ ) ] 26.00 d8 3] 3 2
7] i 1 factor ELS i
i
J

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

Rof Lovel 20,00 dem  Offset 1600 db w RBW | MAs RafLaval 20 00 dim  Offset 16,00 db = RAW LM
b At R SWT  Cdus e VBW IMH:  Mode Adto FFT o Att e SWT  O.5us e VBW IMHZ Mode Auto FFT
SGL Count. 1007100 SGL Count 100,100
(@17 Max (@375 Man
[TEEN] [IETED) 14.99 apm|
: 500 iz
) 20 dB
X ndB d = ndB 26.00 di
if Wl W C o~ 10450000000 MH:z i e Sl By 14 755000000 MHz
= 7 { 85.1 VAT 7 aladar 74,9]
I \/ V Oy
0 dém———g————— — — —
¥
ol :
UL = Y, g
7 AN e
-an
40 di 40 df
50 deim—i “50 ditm—t
-0 -0
CF 2.590 GHz 1001 pis Span 60.0 MHZ 3F 2.592975 GHz 1001 pis Span 70.0 MHz
Marker [ Marker |
Type | Ref | Tre | ¥-valug | Function | Function Result | Type:| Rat | Tre | X-value 1 ¥-valug | Function | Function Result |
T — — 15 @ down T —— E 14.99 dgm @ down 34 z |
5] [ ) nda T1 L nda
iz i 0 factor Tz 1 0 factor
" "
J

Highest Channel / 15MHz+20MHz

Ref Level 30.00 dEém  Offset 1500 di w RBW 1 MHz Raf Lavel 2000 dém  Offset 1500 db = RBW 1 MH:z
e att E 9.40c @ VBW IMH:  Mode Adto FFT o att 0B SWT < @ VBW IMH:  Mode Adto FFT
561 count 100/100 SGL Count 190/100
(@7 wa |
mif1] mif1] 15.55 dnm|
o W [ /6664910 GH:
e 2600 4B s - s 2600 dl
- i 10450000000 Mz N ¥4 .BE5000000 MHz
4 87.7 s 76.4
0 tem—f————— _ —_ e
BUE -0 d l‘
{ | |
20 d I { |
Fbcars iAol \ N, |
fan o : — -
fan ] - =5 e
40 d 40 df
50 dém—t -50 dém—t
-6 B 60
CF 2.675 GHz 1001 pts Span 60.0 MHz CF 2.672575 GHz 1001 pts Span 70.0 Mz
Marker i Marker
Type | Ref | Tre | X-valye | ¥-value | _Function__| Function Result | Type | Bef | Tre | X-value | ¥-value | _Function__| Function Result
T it 2670385 GHz 15.85 dBm ndb d T z ndb 34895 MHz
71 | & 04 dom ;] 2 I ;] 26.00 d8
T2 1 0 factor T2 1 0 factor 764
i T
J

Sporton International (Shenzhen) Inc.

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EEQ07

Page Number
Report Issued Date
Report Version

1 A298 of A446

Mar. 19, 2020

: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGO9N2009-01C

LTE Band 41

QPSK

Lowest Channel / 20MHz+5MHz

Lowest Channel / 20MHz+10MHz

Rof Lovel 20,00 dem  Offset 1600 db w RBW | Mz RafLaval 20 00 dim  Offset 15,00 db = RBW | MAs
o At nde SWT s @ VBW IMHz  Mode Auta FFT e Att 0B SWT  Ddus e VBW 3IMH:  Mode Adto FFT
SGL Count. 1007100 SGL Count 100/100
(@17 Max (@375 Man
[CED B anm) [CED 14,09 apm)
70 Gz I EHLMGT0 GHz
i ~ aa di e 1 o0 da|
ot e \ 4.4 W00 MH:| i P 30, 09001
\ 1012 \
\ \
—— |
1
} 10 ¢k L 1
‘ B T T
! i 1
20 df { -
| -
ij J % R
=0 - -
40 di 40 df
50 deim—i “50 ditm—t
&0 -0
CF 2.508475 GHz 1001 pis Span 50.0 MHz GF 2.51005 GHz 1001 pis Span 60.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 | Function | Function Result | Type:| Rat | Tre | X-value 1 | Function | Function Result |
(T it 2816767 G rigB do 24.87! T it = 3 30,00 MHz |
5] [ ) 2.454007 GHz | ] 3] 2
7] i 2 520963 GH2 1 factor i
) = |

Middle Channel / 20MHz+5MHz

Middle Channel / 20MHz+10MHz

Raf Level 20.00 dém

be At

Offset 15

) i e RBW 1 MHz

RafLaval 20 00 dbm  Offset 15,00 db = RBW 1 M
nde SWT s @ VBW IMHz  Mode Auta FFT e Att AMUE SWT D4y w VBW IMHZ  Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@15 Max (@375 Man
[CLED .47 dnm) [CED 76 anm]
; Iz I 910 GHz
i niB X dn L T 26.00 dy
i i —c 24875000000 MHz| +/ N ~ x 10,030000000 MH:]
= \ 104.3) " \ #6,3)
O L
| 1
a0 d i 2
| 4
20 o . A =
S0 dbme
40 di 40 df
50 diim—{ 50 déim—{
-0 -0
[ CF 2.592975 GHz 1001 pis Bpan 50,0 MHz GF 2.59905 GHz 1001 pis Bpan 60.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type:| Rat | Tre | X-value 1 ¥-valug | Function | Function Result
T — — 16.47 d8m @ down 24,875 Wriz T —— 14.16 dem noé down
5] [ ) nda T1 L nda
2 i @ factor 3 i 0 factor
" "
J

Highest Channel / 20MHz+10MHz

Ref Level 30.00 dEém  Offset 1500 di w RBW 1 MHz Raf Lavel 2000 dém  Offset 1500 db = RBW 1 MH:z
e att E Sus @ VBW IMH:  Mode Adte FFT o att 0B SWT 9445 @ VBW IMH:  Mode Adte FFT
561 count 100/100 SGL Count 190/100
(@377 vax |
mif1] mif1]
» W g an 0
¥ _ nds X 26.00 db| ~ x 0B 26.00 da|
i - LA Al g 24.825000000 MHz, 48 - W aaN,y 10090000000 M
7 Q factor 108.1 5.
0 dim—————— —— 1\— 0 dém———————— f——f————— A
4
- i " i :
\ |
11 B — " .
~ | ~ | —~ o o
=0 d =S e
40 d 40 df
50 dbm—t 50 ditm —
-0 iy 60
CF 2.677475 GHz 1001 pts Span 50.0 MHz CF 2.67505 GHz 1001 pts Span 60.0 MHz
Marker i Markar
Type | Ref | Tre | X-valye | ¥-value | _Function__| Function Result Type | Bef | Tre | X-value | ¥-value | _Function__| Function Result
T it 2.684768 GH2 | ndb d 24,825 MHz T 2.676048 GH2 | 15,38 dBm ndb 30,09 MHz
71 | ;] 26.00 d8 2 I 19 dam ;] 26.00 d8
T2 1 0 factor 108.1 |2 1 0 factor 59.0
i T =
) A )| L]
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SPORTON LAB.
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LTE Band 41C
QPSK

Lowest Channel / 20MHz+15MHz Lowest Channel / 20MHz+20MHz

Ref Lovel 20,00 dem  Offset 1600 db = RBW | Mz RafLavel 20 00 dim  Offset 15,00 db = RBW | MAs
o At nde SWT s @ VBW 3 MHz  Mode Adto FFT e Att 0 HE SWT  LlLdus = VBW 3IMH:  Mode Adto FFT
SGL Count. 1007100 SGL Count 100/100
(@17 Max (@375 Man
[TEEN] [IETED) 15.00 apm|
20 S5 20 di
L. i X
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Marker [ Marker |
Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result | Type:| Rat | Tre | X-value 1 ¥-valug | Function | Function Result |
- g nd@ do 34.8 - 510545 G |
5] [ ) ] 3]
7] i 1 factor i
) = ]

Middle Channel / 20MHz+15MHz Middle Channel / 20MHz+20MHz

Ref Lovel 20,00 dem  Offset 1600 db = RBW | Mz RafLaval 20 00 dim  Offset 15,00 06 w= RBW LM
o At e SWT s @ VBW 3 MHz  Mode Adto FFT e Att 0 HE SWT  LlLdus = VBW 3IMH:  Mode Adto FFT
SGL Count. 1007100 SGL Count 100,100
(@17 Max (@375 Man
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Marker [ Marker i
Type | Ref | Trc | X-value | Y-value | Function | Function Result I Type | Ref | Tre | %-valug | | Function | Function Result |
T — — 2 5EE5ad 17.17 dBm @ down 34,955 T —— 2.585807 GH, @ down z |
5] [ ) nda 1] 3] nda
iz i 0 factor Tz 1 0 factor
" "
J J

Highest Channel / 20MHz+20MHz

Ref Lovel 30.00 dBm  OFfsel 1500 0B = RBW 1 Mi: Raf Lavel 2000 dim  Offset 1500 0B = RBW 1 Mi:
e att E {S @ VBW 3MHz  Mode Adto FFT o att 30 e BWT 1144 @ VBW IMH:  Mode Auto FFT
561 count 100/100 SGL Count 105,100
(@377 vax |
mif1] mif1]
e 2600 4B s " s
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Marker i Marker |
Type | Ref | Tre | x-valye | ¥-value | _Function__| Function Result Type | Bef | Tre | X-value | ¥-value | _Function__| Function Result |
T it ndb d 34,895 T z ndb 39.72 MHz
71 | ;] 2 I ;] 26.00 d8
T2 1 0 factor T2 1 0 factor 67.1
i T =
) A )| L]
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SPORTON LAB.
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Occupied Bandwidth

Mode ‘ LTE Band 41C : 99%0OBW(MHz)
QPSK
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Lowest CH 23.13 23.48 27.69 23.28 28.47
Middle CH 23.18 23.43 27.99 23.18 28.53
Highest CH 23.08 23.13 27.69 23.53 28.65
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Lowest CH 33.08 22.93 28.05 32.87 37.80
Middle CH 32.80 23.18 27.87 32.52 37.72
Highest CH 32.66 23.28 27.93 32.59 37.72
Mode LTE Band 41C : 99%0BW(MHz)
16QAM
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Lowest CH 23.28 23.28 28.11 23.23 28.47
Middle CH 23.18 23.23 27.93 23.18 28.77
Highest CH 22.98 23.63 27.81 23.33 28.35
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Lowest CH 32.94 23.03 27.81 32.80 37.48
Middle CH 32.66 23.23 28.17 32.38 37.56
Highest CH 32.80 23.08 27.99 32.52 37.72
Mode LTE Band 41C : 99%OBW(MHz)
64QAM
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Lowest CH 23.23 23.38 27.75 23.23 28.53
Middle CH 23.13 23.28 27.75 23.13 28.65
Highest CH 23.18 23.13 27.45 23.38 28.41
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Lowest CH 32.87 23.28 27.99 32.73 37.48
Middle CH 32.73 23.18 27.93 32.80 37.32
Highest CH 32.94 23.28 27.75 32.52 37.88
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